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TEST RESULT CERTIFICATION

Applicant’s name............... SHENZHEN ITOONER TECHNOLOGY CO.,LTD
Building 2&Building 3(The 3rd and 4th Floor) GangZai
Address.......cccovveieceenenne. Road,Shangxing Community,Xingiao Street,Baoan District, Shenzhen,

Guangdong, China
Manufacturer's Name........ SHENZHEN ITOONER TECHNOLOGY CO.,LTD

Building 2&Building 3(The 3rd and 4th Floor) GangZai
Address.......c.cooevevecveenene Road,Shangxing Community,Xingiao Street,Baoan District, Shenzhen,
Guangdong, China

Product description

Product name............cccc........ Media Converter

Test model: ......cccoovveiennenn GNT-G122SAB

FCC Part15B: November 12, 2020
ANSI C63.4:2010

This device described above has been tested by YCT, and the test results show that the
equipment under test (EUT) is in compliance with Part 15 of FCC Rules. And it is applicable only to
the tested sample identified in the report.

Standards.........cccccoeveenn

This report shall not be reproduced except in full, without the written approval of YCT, this
document may be altered or revised by YCT, personal only, and shall be noted in the revision of
the document.

Dateof Test...........ccoovvieeee,

Date (s) of performance of tests............ Feb.21, 2022 ~Feb.28, 2022
Date of ISSU€.......ccccoveveeeiieeee, Feb.28, 2022

Test Result.......c.ccoovviveeee, Pass

Testing Engineer

Technical Manager

Authorized Signatory :
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1. TEST SUMMARY
Test procedures according to the technical standards:
EMC Emission
Standard Test Item Limit Judgment | Remark
FCC Part15B: November 12, Conducted Emission Class B PASS
ANSI (%2394:2010 Radiated Emission Class B PASS

NOTE:
(1) 'N/A’ denotes test is not applicable in this Test Report

(2) For client’s request and manual description, the test will not be executed.
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1.1 TEST FACILITY

Shenzhen Yacetong Testing Technology Services Co., Ltd.
Room 310, No.12, Tongfu Industrial Zone, Xinhe Community, Fuhai Street,
Bao 'an District, Shenzhen, Guangdong, China

1.2 MEASUREMENT UNCERTAINTY
The reported uncertainty of measurementy £ U - where expended uncertainty U is based on a

standard uncertainty multiplied by a coverage factor of k=2 - providing a level of confidence of
approximately 95 %.

Test Item Uncertainty

Conducted Emission 2.6dB

4.56dB(distance:3m; Polarize:V
4.42dB(distance:3m; Polarize:H
3.78dB(distance:3m; Polarize:V
3.69dB(distance:3m; Polarize:H

Radiated Emission(Below 1G)

Radiated Emission(1GHz-18GHz)

Shenzhen Yacetong Testing Technology Services Co., Ltd.
Address:Room 310, No.12, Tongfu Industrial Zone, Xinhe Community,

Fuhai Street, Bao 'an District, Shenzhen, Guangdong, Chin
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2. GENERAL INFORMATION
2.1 GENERAL DESCRIPTION OF EUT
Equipment Media Converter
Brand N/A
Model Name GNT-G122SAB
N GNT-2903AB, GNT-2913AB,GNT-2915AB,GNT-2916AB,
Additional Model GNT-P2903AB,GNT-P2913AB,GNT-29XXAB,GNT-P29XXAB,
Number(s) GNT-G922SAB,GNT-G120SAB,GNT-G124SAB,GNT-G150SA
B,GNT-G152SAB,GNT-GXXXSAB
Model Difference The model name is different and everything else is the same

The EUT is a Media Converter
oscillator frequency: N/A
Connecting /O port: N/A

Product Description
Based on the application, features, or specification exhibited in
User's Manual, the EUT is considered as an ITE/Computing
Device. More details of EUT technical specification, please
refer to the User's Manual.

Power Rating DC5V-12V by Adapter AC180V-240V

Shenzhen Yacetong Testing Technology Services Co., Ltd.
Address:Room 310, No.12, Tongfu Industrial Zone, Xinhe Community,

Fuhai Street, Bao 'an District, Shenzhen, Guangdong, Chin
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2.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test
system was pre-scanning tested base on the consideration of following EUT operation
mode or test configuration mode which possible have effect on EMI emission level.
Each of these EUT operation mode(s) or test configuration mode(s) mentioned above
was evaluated respectively.

Pretest Mode Description

Mode 1 Running
For Conducted Test

Final Test Mode Description

Mode 1 Running
For Radiated Test

Final Test Mode Description

Mode 1 Running

Shenzhen Yacetong Testing Technology Services Co., Ltd.
Address:Room 310, No.12, Tongfu Industrial Zone, Xinhe Community,

Fuhai Street, Bao 'an District, Shenzhen, Guangdong, Chin
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2.3 DESCRIPTION OF TEST SETUP

Mode 1:

E-1 E-2
EUT Adapter

2.4 DESCRIPTION TEST PERIPHERAL AND EUT PERIPHERAL

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

ltem Equipment Brand Model/Type No. Series No. Note
E-1 Media Converter N/A GNT-G122SAB N/A EUT
E-2 Adapter N/A Lab provided N/A

Item Shielded Type Ferrite Core Length Note

Note:

(1)  The support equipment was authorized by Declaration of Confirmation.

(2)  For detachable type 1/0O cable should be specified the length in cm in TLengtha column.

(3) “YES” means “shielded” “with core”; “NO” means “unshielded” “without core”.

Shenzhen Yacetong Testing Technology Services Co., Ltd.
Address:Room 310, No.12, Tongfu Industrial Zone, Xinhe Community,

Fuhai Street, Bao 'an District, Shenzhen, Guangdong, Chin
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2.5 MEASUREMENT INSTRUMENTS LIST
2.6 CONDUCTED TEST SITE
Radiation Test equipment
Kind of Calibra
Item . Manufacturer Type No. Serial No. |Last calibration|Calibrated until| tion
Equipment .
period
1 LISN R&S ENV216 101334 Apr. 10,21 Apr. 9,22 1 year
2 LISN SCHV&QRZBE NNLK 8129 8129267 Apr. 10,21 Apr. 9,22 1 year
Pulse SCHWARZBE
3 Limiter CK VTSD 9561F 9716 Apr. 10,21 Apr. 9,22 1 year
4 |50Q Switch AEFSI;I{EU MP59B 6200983704 Apr. 10,21 Apr. 9,22 1 year
5 | TestCable N/A CO1 N/A Apr. 10,21 Apr.9,22 |1 year
g | TestCable N/A C02 N/A Apr. 10,21 Apr.9,22 | 1year
7 | TestCable N/A Co3 N/A Apr. 10,21 Apr.9,22 | 1year
g | EMITest R&S ESCI 101318 Apr. 10,21 Apr.9,22 |1 year
Receiver
Passive
9 Voltage ESGNT-G1225 R&S 100173 Apr. 10,21 Apr. 9,22 1 year
AB-Z3
Probe
10 |TMPle-Loop| by epeiNE LIA-2 11020016 Apr. 10,21 Apr.9,22 |1 year
Antenna
19 | Absorbing R&S MDS-21 100423 Apr. 10,21 Apr.9,22 |1 year
Clamp
Conduction Test equipment
Kind of Calibra
Item . Manufacturer Type No. Serial No. |Last calibration|Calibrated until| tion
Equipment .
period
1 Bilog TESEQ CBL6111D 31437 Apr. 10,21 Apr.9,22 | 1year
Antenna
2 | Test Cable N/A R-01 N/A Apr. 10,21 Apr. 9,22 1 year
3 | Test Cable N/A R-02 N/A Apr. 10,21 Apr. 9,22 1 year
4 | EMITest |Rohde&Schwa|  pq/p 847312/008 | Apr. 10,21 Apr.9.22 |1 year
Receiver rz
5 | Antenna EM SC100_1 N/A N/A N/A N/A
Mast
6 | Turn Table EM SC100 060533 N/A N/A N/A
7 |50Q Switch| Anritsu Corp MP59B 6200983705 Apr. 10,21 Apr. 9,22 1 year
Spectrum
8 Aglient E4407B 160400005 Apr. 10,21 Apr. 9,22 1 year
Analyzer

Shenzhen Yacetong Testing Technology Services Co., Ltd.
Address:Room 310, No.12, Tongfu Industrial Zone, Xinhe Community,

Fuhai Street, Bao 'an District, Shenzhen, Guangdong, Chin
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Horn
9 EM EM-AH-10180 | 2011071402 Apr. 10,21 Apr. 9,22 1 year
Antenna
10 | Amplifier EM EM-30180 060536 Apr. 10,21 Apr. 9,22 1 year

Shenzhen Yacetong Testing Technology Services Co., Ltd.
Address:Room 310, No.12, Tongfu Industrial Zone, Xinhe Community,

Fuhai Street, Bao 'an District, Shenzhen, Guangdong, Chin
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3.1.1 POWER LINE CONDUCTED EMISSION (Frequency Range 150KHz-30MHz)

Class A (dBuV) Class B (dBuV)
FREQUENCY (MHz) : :
Quasi-peak Average Quasi-peak Average
0.15-0.5 79.00 66.00 66 - 56 * 56 - 46 *
0.50-5.0 73.00 60.00 56.00 46.00
5.0-30.0 73.00 60.00 60.00 50.00
Note:

(1) The tighter limit applies at the band edges.

(2) The limit of " * " marked band means the limitation decreases linearly with the
logarithm of the frequency in the range.

The following table is the setting of the receiver

Receiver Parameters Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 kHz

Shenzhen Yacetong Testing Technology Services Co., Ltd.
Address:Room 310, No.12, Tongfu Industrial Zone, Xinhe Community,

Fuhai Street, Bao 'an District, Shenzhen, Guangdong, Chin
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3.1.2 TEST PROCEDURE

a. The EUT was placed 0.8 meters from the horizontal ground plane with EUT being connected
to the power mains through a line impedance stabilization network (LISN). All other support
equipments powered from additional LISN(s). The LISN provide 50 Ohm/ 50uH of coupling
impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back
and forth in the center forming a bundle 30 to 40 cm long.

c. I/0O cables that are not connected to a peripheral shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall
length shall not exceed 1 m.

d. LISN at least 80 cm from nearest part of EUT chassis.

e. For the actual test configuration, please refer to the related ltem —EUT Test Photos.

3.1.3 TEST SETUP

Vertical Reference
/ Ground Plane ’/Testﬁeceiver

o L 1
[ i Y 5 B ]
40cm ¢ EUT o 0 0o
80cm
ISH :
L] L] L

N =
\Hori:ontal Reference
G round Plane

HNote: 1.5upport unis were connected to second LISH.
2 Both of LISHs (AMHN) are 80 cm from EUT and at least 80
from otherunits and other metal planes

3.1.4 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.

Shenzhen Yacetong Testing Technology Services Co., Ltd.
Address:Room 310, No.12, Tongfu Industrial Zone, Xinhe Community,

Fuhai Street, Bao 'an District, Shenzhen, Guangdong, Chin
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3.1.5 TEST RESULTS

EUT : Media Converter Model Name. : GNT-G122SAB
Temperature : 26 C Relative Humidity : {54%

Pressure : 1010hPa Test Date : 2022-02-21
Test Mode : Running Phase : L

Test Voltage : |DC5V-12V by Adapter AC180V-240V

Remark:

1. All readings are Quasi-Peak and Average values.
2. Factor = Insertion Loss + Cable Loss.

3. N/A means All Data have pass Limit

80.0 dBu¥Y
70

K FCC Pat15 CE-Class B_QP
b0 4 .‘--—"""--..

B
m KCC| Part15 CE-Class B_AVe
’ T WUW
[y
10

40 i lig

W\&W’lﬁmww R e W W“ﬂ\“‘“‘umw“*/ WKML\

peak

o e

10

0.0
0.150 [MHz) 30.000

Shenzhen Yacetong Testing Technology Services Co., Ltd.
Address:Room 310, No.12, Tongfu Industrial Zone, Xinhe Community,

Fuhai Street, Bao 'an District, Shenzhen, Guangdong, Chin
Tel: +(86)-0755-23284990  Fax: +(86)-0755-23284990 Http: www.yctlab.com


../2006ReportFormats/ReFoDatabase/InputPowers.doc

YACETONG TESTING

Report No. YCT2022SZ0002036F
- Page 14 of 27 -

o, | Frmenc [ eodng | Facor [ Lovt ' int MBI [ amer
1 0.1500 12.62 13.01 2563 56.00 |-3037| AVG | P
2 0.1635 48.28 12.71 60.99 6528 | 429 | peak | P
3 0.1768 11.16 12.43 23.59 5463 |-31.04| AVG | P
4 0.2084 44 46 11.88 56.34 6327 | -693 | peak | P
5 0.2494 9.66 11.69 21.35 5178 |-3043) AVG | P
5] 0.2580 4317 11.65 5482 6150 | -668 | peak | P
7 0.3795 35.66 11.09 46.75 58.29 |-11.54| peak | P
8 0.3810 470 11.09 15.79 4826 |-3247| AVG | P
9 0.5459 AT 10.53 14.30 4600 |-31.70| AVG | P
10 0.5503 30.56 10.53 41.09 5600 |-1491| peak | P
11 0.8564 21.74 10.47 3221 5600 |-2379| peak | P
12 0.8789 275 10.46 13.21 4600 |-3279| AVG | P

Shenzhen Yacetong Testing Technology Services Co., Ltd.
Address:Room 310, No.12, Tongfu Industrial Zone, Xinhe Community,

Fuhai Street, Bao 'an District, Shenzhen, Guangdong, Chin

Tel: +(86)-0755-23284990

Fax: +(86)-0755-23284990 Http: www.yctlab.com



YACETONG TESTING

Report No. YCT2022SZ0002036F
-Page 15 0of 27 -

EUT : Media Converter Model Name. : GNT-G122SAB
Temperature : 26 C Relative Humidity : {54%

Pressure : 1010hPa Test Date : 2022-02-21
Test Mode : Running Phase : N

Test Voltage : |DC5V-12V by Adapter AC180V-240V

Remark:

1. All readings are Quasi-Peak and Average values.
2. Factor = Insertion Loss + Cable Loss.

3. N/A means All Data have pass Limit

80.0 dBu¥Y
70
]
. (\'-‘;x FCC Part15 CE-Class B_QP
Ty -HH-_
50 ‘( i 4,? CC| P4rt]5 CE-Class B_AVe
40 .
[ W \
30 | Ii |
L by
o
20 /h Pl J"\.-JI‘L m'( IR W] 1 Mh‘tl
| \H‘” I o I G ) e L B L peak
i, M : m/\\/\ Iy
10 ; = T Ty Wﬂgm"r P A i AVG
0.0
0.150 (MHzZ) 30.000
Frequency | Reading | Factor | Level Limit |Margin
No. | “"MHz) | (dBuV) | (dB) | (dBuv) | (dBuv) | (aB) |Petecr |P/F| Remark
1 0.1680 52.19 12.61 654.80 6506 | -026 | peak | P
2 0.1680 16.09 12.61 28.70 5506 |-26.36| AVG | P
3 0.2040 49.20 11.90 61.10 6345 | -235 | peak | P
4 0.2085 13.50 11.88 2538 h326 |-2788| AVG | P
5 0.2535 46.42 11.67 58.09 6164 |-355| peak | P
6 0.2535 12.38 11.67 2405 5164 |-2759| AVG | P
I 0.3255 3810 11.34 49 44 5957 |-1013| peak | P
8 0.3345 975 11.30 21.05 4934 |-2829| AVG | P
9 04110 36.78 10.95 4773 5763 | -990 | peak | P
10 04110 4.08 10.95 15.03 4763 |-3260| AVG | P

Shenzhen Yacetong Testing Technology Services Co., Ltd.
Address:Room 310, No.12, Tongfu Industrial Zone, Xinhe Community,
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Class A (at 10m) Class B (at 3m)
FREQUENCY (MHz)
dBuV/m dBuV/m
30 ~ 88 39.0 40.0
88 ~ 216 43.5 43.5
216 ~ 960 46.5 46.0
Above 960 49.5 54.0
Notes:

(1) The limit for radiated test was performed according to as following:
FCC PART 15B /ICES-003.
(2) The tighter limit applies at the band edges.

(3) Emission level (dBuV/m)=20log Emission level (uV/m).

3.2.2 TEST PROCEDURE

a. The measuring distance of at 10 m shall be used for measurements at frequency up to 1GHz.
For frequencies above 1GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 10 meter
open area test site. The table was rotated 360 degrees to determine the position of the highest

radiation.

c. The height of the equipment or of the substitution antenna shall be 0.8 m; the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the
antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured, above 1G Average detector mode will be

instead.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP(AV) Limits and then no additional QP Mode measurement

performed.

f. For the actual test configuration, please refer to the related Item —EUT Test Photos.
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(A) Radiated Emission Test Set-Up Frequency Below 1 GHz

Spectrum

Analyzer

Turntable !

| *‘ — ] —

1!
\ ________ Im to 4m
_D_ ID.Em J

Ground Plane

Coaxial Cable

(B) Radiated Emission Test Set-Up Frequency Above 1GHz

Turntable " 3m —y
\ EUT
Spectrum
08m| Imtodm / Analyzer
—e -

Ground Plane ; /

Coaxial Cable
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3.2.4 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special

operating condition is specified in the follows during the testing.
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3.2.5 TEST RESULTS

EUT : Media Converter Model Name : GNT-G122SAB
Temperature : 24 °C Relative Humidity : |54%
Pressure : 1010 hPa Test Date : 2022-02-21
Test Mode : Running Polarization : Horizontal
Test Power DC5V-12V by Adapter AC180V-240V

Remark:

1. All readings are Quasi-Peak and Average values.
2. Factor = Antenna Factor + Cable Loss.
3. N/A means All Data have pass Limit

80.0 dBuY/m
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0.0
30.000 60 100 (MHz) 500 1000.0
No. Frequency | Reading | Factor Level Limit |Margin Detecior | MGt | Azimuth | o | o

(MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m}| (dB) {cm) {deg.)

189.0743 48.44 1917 2927 4350 |-14.23| peak
243.8043 52.20 17.57 34.63 46.00 |-11.37| peak
352.3251 50.99 -18.76 32.23 46.00 |-13.77| peak
704.2261 32.37 -8.72 23.65 46.00 |-22.35| peak
762.0385 37.37 -8.86 26.51 46.00 |-17.49| peak
869.1302 37.28 -8.98 28.30 46.00 |-17.70| peak

|| kM| =
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EUT : Media Converter Model Name : GNT-G122SAB
Temperature : 24°C Relative Humidity : {54%
Pressure : 1010 hPa Test Date : 2022-02-21
Test Mode : Running Polarization : Vertical
Test Power . DC5V-12V by Adapter AC180V-240V

Remark:

1. All readings are Quasi-Peak and Average values.
2. Factor = Antenna Factor + Cable Loss.

3. N/A means All Data have pass Limit
80.0 dBuY/m

70
60
FCC Part15 RE-Class B_30-1900KHS (B
50 t
I
40 I . . . J |
3 b
30 2
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H WM“”W YTy WW ¥ l‘w’ W
0.0 ]
30.000 [H1] 100 [MHz] 500 1000.0
SR B e A
1 135.5062 32.86 -21.39 11.47 4350 |[-32.03| peak
2 189.0743 49 56 2112 28.44 4350 |-15.06| peak
3 243.8043 51.83 -21.59 3024 4600 (1576 peak
4 352.3251 51.79 -18.60 33.19 46.00 |-12.81| peak
5 810.2654 35.21 -5.29 20.92 46.00 |-16.08| peak
4] 869.1302 3773 -3.62 341 4600 |(-11.89( peak
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3.2.6 TEST RESULTS(Above 1GHz)

EUT : Media Converter Model Name : GNT-G122SAB
Temperature : 24 °C Relative Humidity : [54%

Pressure : N/A Test Date : N/A

Test Mode : N/A Polarization : N/A

Test Power : N/A
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3.2.7. LABELING REQUIREMENTS

(a) In addition to the requirements in part 2 of this chapter, a device subject to certification, or Supplier's
Declaration of Conformity shall be labeled as follows:

(1) Receivers associated with the operation of a licensed radio service, e.g., FM broadcast under part 73 of
this chapter, land mobile operation under part 90 of this chapter, etc., shall bear the following statement in a
conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the condition that this
device does not cause harmful interference.

(2) A stand-alone cable input selector switch, shall bear the following statement in a conspicuous location on
the device:
This device complies with part 15 of the FCC Rules for use with cable television service.

(3) All other devices shall bear the following statement in a conspicuous location on the device:

This device complies with part 15 of the FCC Rules. Operation is subject to the following two
conditions: (1) This device may not cause harmful interference, and (2) this device must accept any
interference received, including interference that may cause undesired operation.

(4) Where a device is constructed in two or more sections connected by wires and marketed together, the
statement specified under paragraph (a) of this section is required to be affixed only to the main control unit.

(5) When the device is so small or for such use that it is impracticable to label it with the statement specified
under paragraph (a) of this section in a font that is four-point or larger, and the device does not have a
display that can show electronic labeling, then the information required by this paragraph shall be placed in
the user manual and must also either be placed on the device packaging or on a removable label attached
to the device.

(b)-(c) [Reserved]

(d) Consumer electronics TV receiving devices, including TV receivers, videocassette recorders, and similar
devices, that incorporate features intended to be used with cable television service, but do not fully comply
with the technical standards for cable ready equipment set forth in §15.118, shall not be marketed with
terminology that describes the device as “cable ready” or “cable compatible,” or that otherwise conveys the
impression that the device is fully compatible with cable service. Factual statements about the various
features of a device that are intended for use with cable service or the quality of such features are
acceptable so long as such statements do not imply that the device is fully compatible with cable service.
Statements relating to product features are generally acceptable where they are limited to one or more
specific features of a device, rather than the device as a whole. This requirement applies to consumer TV
receivers, videocassette recorders and similar devices manufactured or imported for sale in this country on
or after October 31, 1994.

This device complies with part 15 of the FCC Rules for use with cable

subject to the following two conditions: (1) This device may not cause
harmful interference, and (2) this device must accept any interference
received, including interference that may cause undesired operation.

television service.
‘ This device complies with part 15 of the FCC Rules. Operation is

Shenzhen Yacetong Testing Technology Services Co., Ltd.
Address:Room 310, No.12, Tongfu Industrial Zone, Xinhe Community,

Fuhai Street, Bao 'an District, Shenzhen, Guangdong, Chin
Tel: +(86)-0755-23284990  Fax: +(86)-0755-23284990 Http: www.yctlab.com



(L] | YACETONG TESTING

Report No. ' YCT2022SZ0002036F
- Page 23 of 27 -

4. EUT TEST PHOTO

CE TEST SETUP PHOTO
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ATTACHMENT PHOTOGRAPHS OF EUT
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e THE END OF REPORT *****
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